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Spare parts list / Aeromat R 4 Date: 01.02,2003 Tab. 1
Fig. |Serialno. {Partno, Pieces |Notes
(! 200045833
2 200045924
3 200035824
4 300332024 Spring washer AZ0 DINT27 ZN
5 300315008 Nut M 20-DIN 934~ 8-Zn
B 300001088/S
7 200215280 ‘Rivet 4,0x12 DIN1476-ST-ZN
8 200059601
9 200214437 Flap boid 11,0 Zn({F12}
10 200045816
11 200056302
12 200200216 Spring washer A 16 DIN 127-Zn
13 200200160 Nut M 16-DIN 934- 8-Zn
14 200215448 Screw M16x220 D.931-8.8 Zn
15 200045817
18 200045818
17 200056502
18 200058579
18 200058754
19 200215259 Pin 4x20- DIN 84-ST-ZN/SCHU
20 200057011
21 200057012
22 200056640
23 200215315 Spring pin 8x 55- DIN 1481-ZN
24, 200057015
25 200057014
26 200057017 . _
27 200215306 Fin 3,2x16- DIN 84-51-ZN
28 200215701 Spring pin 10x 55 DIN 1481-Zn
29 300304104
30 200215487 .
3 300304155 Screw M 8x 25 D'933-8.8-ZN
31 300315018 Nut M B-DIN 834- 8-2n
32 300315003 Nut M 12-DIN §34- B-Zn
32 300304066 Scraw M 12x 80 D.931- 8.8-2Zn
33 200232972
34 200232075
35 200045665
36 200215316 Washer B 13 DIN 125-5t-2n
37 200205636 Nut M 8-DIN 934- 8-Zn
38 200208166 Scraw M 8x 20 DIN 912- 8,8-ZN
39 200057544
40 200045142
41 200045143
42 Rivet (10x38) Zn

200045097
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Tab. 2

Spare parts list / Aeromat R 4 pate: 01.02.2003
Fig. Serial no. |Part no. Pieces |Notes

45 200059340

46 200038407 : _

47 200060581 - | Bearing FAG- 6202 ZRSR

48 200059338 :

49 200071259

50 300407007 Lock washer Z 15x1 - DIN 471-Zn

51 200238409

52 200217320

53 300304140 Screw M 6x 25 DIN 933- 8.8-Zn

54 300332020 Spring washer A 6 DIN 127-ZN

55 300315017 Nut M 6 DIN-934- 8-Zn

56 200045758 ‘

57 200055013

58 200071117
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Spare parts list / Aeromat Mk 4 Date: 01.02.2003 Tab. 3
Flg. | Serlai no. Part no. | Pieces |Notes
1 200059310
2 200215285 Screw M20x100
3 200059303 - ,
4 200205985 Washer 30 DIN 126-ST-ZN
4 200215750
5 1200059318
6 200059730
7 200055850
8 2000568413
9 200215622 Screw M 6x15 DIN 316-GT-4.6
10 200232972
11 300304066 | Screw M 12x80
12 200232975
13 200045665
14 300315002 Nut M 12
16 300318018 Nut M 8-DIN 934- 8-Zn
168 200206166 Screw M 8x 20 DIN 912- 8.8-ZN
17 300304155 Screw M 8x25
17 200215316 Washer B 13 DIN 125-St-Zn
18 200057545
19 200238407
20 1200060581 Bearing FAG- 6202 2RSR
21 200217320 Nilos-Ring 15x35-4
22 300304135 Screw M 6x 20 D.933- B.B-Zn
23 300316028 Lock nut M6
24 200238409
25 200059338
28 .
27 300407007 Lock washer Z 15x1 - DIN 471-Zn
28 200059337
29 200238405
30 200057014
3 200057015
32 200057017
33 200215315 Spring pin 8x 55- DIN 1481-ZN
34 300304090 Screw M 16x160
35 300315006 Nut M 16-DIN 934- 8-Zn
36 200215308 Pin 3,2x16- DIN 94-3ST-ZN
37 2000587309
38 200217318
39 200215608
40 200059740
41 200069312
42 200059311
43

200045142
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Tab. 4

Spare parts list / Aeromat Mk 4 Date: 01.02.2003
Fig. Serial no. |Part no. Pieces |Notes

44 200045143

45, 200045097 Rivet {(10x38) Zn

46 200215258 Pin 4x20- DIN 94-ST-ZN

47 200035182

47 200057544

47 300315001 Nut M 10-DiN 934~ 8-Zn
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Tah. 5
Spare parts list / Aeromat T6, M4-8 Date: 01.02.2003
Fig. | Serial no. jPart no. Pieces |Notes
1 200071817 T6
2 300304081 Screw M 16x35
3 300315018 | 'Spring washer A16
4 300332006 Nut M16
5 200060714
5} 300420014 Opaska 32/45
7 2000553950
7 200056413
8 200215622 | Screw motylkowa M Bx15
10 200071947
11 300001098/5
12 200215280 Rivet 4x12
13 200059596
13 200215750
15. 200071516
16 200071515
17 200058502
18 300315006 Nut M 16
18 300332018 Spring washer 16,3
22 200215750 '
22 200059303 :
22 200205985 Washer 30
22 200217322
23 200056815
24 200215429 Pin 5x25
26 200035061
26 200215608
271 200059505 T6E
28 200059448
29 200239348 .
42 300304109 Screw M 20x110
43 300315009 Nut M 20
44 Spring washer 16,3

300332024

11
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' : Tab. 6
Spare parts list / Aeromat 5.00-15 pate: 01.02.2003
Fig. Serlal no. |Part no. Pieces |Notes
1 200071462 5.00
2 200056302 _
3 300332018 Spring washer A 18 DIN 127-Zn
4 300304080 Screw M16x160 D 931-8.8-ZN
5 3003150086 Nut M 16
8 300332052 Washer A 6,4 D.8021-5t-2n
7 200057670 z22
7 200071265 Z15
8 300332009 Washer B17 DI N125-ST-zZN
9 200060763 Chain 1/2X5M18 110
10 200057203 :
11 300304143 Screw M 16x40
12 200071543 .
13 200208429 Nut M & DIN 315-GT-Zn
15 200207096 Screw M 6x 16 D.933- 8.8-Zn
16 200071491 222 5.00-15
16 200071879 Z15 .
17 200059199 Z15/Z220
18 200215485 Grease nipple H1 SFGM8x1
19 300315026 Nut M 16-DIN 934- 8-Zn
'20 300401011 Bearing FAG-8006 2 RSR
21 300407011 Spring washer Z 30x1,8 DiIN 471-Zn
22 1200215491 Washer 30x42x2
23 300407011 Spring washer Z 30x1,5 DIN 471-Zn
24 200057434 . .
25 200057445 Z14/723
28 200057573 Z18
26 200059207 Z13
26 200059899 Z223
26]- 200071490 Z20
26 200071564 2181223
27 200058975
28 200059039
29 200057433
30 200071463
31 200055137
32 200055182
33 200055163
34 2002152956 Spring washer Z 15x1,5 DIN 471-Zn
35 200206429 Nut M 8 DIN 315-GT-Zn ‘
36 200081358 Chain 1/2x5M16 45
37 200057438
38 200057438

13
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Tab. 7

Spare parts list/ Aeromat 5.00-15 Date: 01.02.2003
Fig. Serial no. |Part no. Pieces |Notes

32 200215290 . . Spring washer W 55x2 DIN 472

40 200057443 - ‘

41 200057440

42 200215291 Washer 15x21x1,0

43 200215294 Spring pindx18 - DIN1481 - ZN

44 200057441 '

45 200215293 Spring pindx 12- DIN 1481

45 300332008 Washer B 13 DIN 125-St-Zn

47

48 200057442

49 200060322 Chain 1/2X5/16 70

50 200215492 Washer B 23-DIN 125-St-Zn

81 200215289 Pin § x 22- DIN 94-ST

52 200061298

53 200061298

54 200061300

55 200208879 Screw M4 X 12 DIN 84

86 300315015 Nut M 4-DIN 834- 8-Zn /G.Rad

56 300332006 Spring washer 4,1

57 200057668

58 200057448

59 200215296

60 200057524

62 200071468

631 200215250 Screw B 4,8 x13, 0 DIN 7971 ZN

64 200217324

65 200056879

65 200057572

85 200062390

65 200062431

15
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. Tab. 8
Spare parts list / Aeromat 7.50-15 Date: 01.02.2003
Fig. Serial no. }Part no. Pieces |Notes
1 200071670 7.50
3 300304090 Screw M16x160 D 931-8.8-ZN
3 300332008 Washer 17
4 300315008 NutM 18
4 300332018 Spring washer 18,3
5 200059640
6 200086302
7 200061298
8 1200056543
9 300304143 Screw M 6x 40 D.933-8.8-Zn
10 200056638
11 300316026 Lock nut M6
11 300332052 Washer 6,5 DIN 8021
12 200066637
13 300401011 ) Bearing 6006 2 RSR
14 200057433 ‘
15 200057434 ]
16 300304132 Screw M 6x 16 D.933- 8.8-Zn
17 300316026 Lock nut M6
19 300407011 Spring washer Z30x1,5 DIN 471-Zn
20 200056953 :
21 200215289 Pin 5 x22- DIN 94-ST
23 200215280 Spring washer W 56x2 DIN 472
24 200056523 Z13/722
25 1200057436
26 -] 200055163
28 200060322 Chain 1/2X5/16 70
29 200057439 :
30 200057440
30 200061581
30 200062427
ap 200082428
31 200215291 Washer 15x 21x1,0
32 200215282 Spring pin 4x 22- DIN1481,Zn
33 200057441 |
34 200215293 Spring pin 4x 12- DIN 1481
35 :
36 200057442
37 200057443
38 200058583 : _
39 200071563 Z23/718
39 200071564 2181223
40 2000574486
41 200059039

17
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Tab. 9
Spare parts list / Aeromat 7.50-15 Date: 01.02.2003
Fig. | Serialno, Part no. | Pieces |Notss
42 200057058
43 200061358 Chain 1/2x5/16 48
44 200215295 Spring washer Z 15x1,5 DIN 471-Zn
45 200056540
46 200058975
49 200215286
50 2000567572
51 200071735
52 200056532 223
53 200055137
54 200055182
55 200215294 . Spring pin 4x18 - DIN1481 - ZN
56 200215292 Spring pin 4x 22- DIN1481,Zn
57 200082253 :
59 200071494
60 300323031 Spring pin 6x 40- DIN 1481-ZN
61 200215221 Screw M 4x 14 DIN 963-4.8-Zn
62 200061300 )
64 300315015 NutM 4-DIN 934- 8-Zn /G.Rad
65 Washer B21 DIN125-St,Zn

200215421

19
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Spare paris list / Aeromat 5.00-15 and 7.50-15 _Date: 01.02.2003 Tab. 10
Fig. | Serial no. Part no. | Pieces |Notes
1 300304031 Screw M10x 20 D.933- 8.8-Zn
1 300304032 Screw M10x 25 D 933-8.8-ZN
2 300316020 Lock nut M10
3 200061436 Tyre7.5L-15AS- FM 6 PR + tube
3 300092007 Tyre 5.00-15 + tube o
4 200061663 Bearing NTN-AS5 208 *
4 200061664 NTN-PF 206 ‘
5 200215246 Spring washer-Z 30x1,5 DIN 471-Zn
6 300323031 Spring pin 6x40- DIN1481,ZN
7 200055945
8 1200058570
8 200241950
] 200071485 5.00-15
9 200071672 7.50-156
10° 200071481 Z22
10 200071679 Z15
1 200217309 Washer 30x42x1
12 200216224 _
13 300323039 - Spring pin 8x50- DIN1481,ZN

21
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Tab. 11
Spare parts list / Aeromat — Manometer Date: 01.02.2003 ,
Fig. Serlal no. |Part no. Pieces |Notes
1 200062556 -
.2 200217318 {Nut DIN 431 G1/2
3 200058580 |-
4 200217310 A 172" x 114"
6 200216151 CK-1/4-PK-4
7 200061793

23
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Tab. 12
Spare parts list / Aeromat Tower 540/ 750/ 1000 Date: 01.02.2003
Fig. Serial no. |Part no. Pieces |Notes
1 200071074
2 200056502
2 200059309 o
3 300332023 Spring washer A 14 DIN 127- ZN
3 300332018 Spring washer A 16 DIN 127-Zn
4 300315004 Nut M 14-DIN 934- 8-Zn
4 300315006 " | Nut M 16-DIN 934- 8-Zn
5 200056643
6 200217374 Screw B 4,8 x13,0 DIN 7976-Zn
7 200056642
8 300304055 Screw M12x 25 DIN 933- 8.8-ZN
9 200215318 Washer B 13 DIN 125-5t-Zn
10 200056644
11 200071075
12 300304031 Screw M10x 20 D.933- 8.8-Zn
13 300332021 Spring washer A 10 DIN 127 ZN
14 200215833 Spring washer Z 35x2,5 DIN 471-Zn
15 200061587 NTN-FC 207
16 200061812 BearingNTN-AEL207
16 300304034 Screw M10x 30 D.933-8.8-Zn
17 300304037 ‘| Screw M10x 45 D.933- 8.8-Zn
18 300304032 Screw M10x 55 D.933- 8.8-Zn
19 300304037 Washer B10,5 DIN125-ST-ZN
20 300315001 Nut M 10-DIN 934- 8-Zn
21 300315003 Screw M12x120
22 200205663 Nut M 12-DIN 834- 8-Zn
- 23 200056881
24 200057036
25 200057899
26 200055428 1000 )
27 200061288 Typ 1841 L16
27 200061944 Typ 1752 J26
29 200059880 540
30 200071080
30 200071081
30 200240256
30 200240257
3o 200240311
30 200240312
31 200061651 W2100-05-1010
34 200061759 Nut M 12 IN 934- 8-Zn
35 300316001 §Nut M 10-DIN 934~ 8-Zn
36 300332027 Washer B10,5 DIN125-ST-ZN-
37 300316020 Lock nutM 10
38 300316020 Lock nut M 10

25
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. Tab. 13
Spare parts list / Aeromat SKGE 294 Date: 01.02.2003
Fig. | Serial no. Part no. | Pieces |Notes
1 200071325
2 200071323
3 200216109 Nut M 28x1,5 DIN 1804
4 200060582 Bearing 6007 2RS1/C3
5 200216086 WODR AS 40x 55x 7 D.3760
6 200056285
7 200071321
8 200200084 Screw M10x 30 D.933- 8.8-Zn
9 200215239 Spring washer A 10 DIN 127 ZN
10 200207320 Nut M 10-DIN 934- 8-Zn
11 200207320 .
12 200071322 Spring washer W 72x2,5-DIN 472-Zn
13 200217526 WDR AS 50x72x8 DIN3760
14 200217526 WDR AS 50x72x8 DIN3760
15 200216085 Spring washer W 88x2,5 DIN 472-Zn
16 200062001 FAG NU 1008M1/C3
17 200217381 Spring washer A 40 DIN 7983
18 200216110 WDR AS 38X 55X 7 DA760 FP
19 200216087 Screw M 8x 45 DIN 912- B.8-ZN
20 200215320 Washer B 6,4 DIN125-ST,ZN
21 200215626 Screw M 6x 40 DIN 912- 8.8-ZN

27
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. Tab. 14
Spare parts list / Aeromat SKGE 410-2 Date: 01.02.2003
Fig. |Serial no. | Partno. Pieces | Notes
1-17 200060565 410
1 200061449
2 200061450
3 200061451
4 2000622387
5 200071669
] 200061454
7 200071330
8 200061456 FAG 6208 2RS
9 200215247 Lock washer A 40x1,75
10 200215856 | Spring washer B45 DIN 137
11 ‘200216281
12 200061489
13 200216783
14 200061461
15 200060417
18 200217562 Screw M 5x 40 DIN 912- 8.8-ZN
17 200215626 Screw M 8x 40 DIN 912- 8.8-ZN
20 200061850
21 200057424
22 200080743 Screw M 10x40
23 200055420 750
23 200056653 10C0
24 200055421
25 200080718 Screw M 10x30
25 200217563 Nilos - Ring Z 6208
25 200217564 Nilos — Ring J 80
25 200217565

Si—Ring L. 80x2,5

29
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Spare parts list / Aeromat  Date: 01.02.2003 Tab. 15
Fig. Serlal no. |Part no. Pieces | Notes
1 200057271
3 200071223 294
3 | 200071224 410
4 200057273 294
4 2001014299 410
5 200060468 204
5 200101176 410 :
6 200061400 Cable sling DIN 3017 - 70-90/12-W1-ZN
7 200055728
7 2000585737
8 200056322
9 200056321 ‘
10 200206428 Nut M 6 DIN 315-GT-Zn
11 300332038 Washer B 6,4 DIN125-5T,ZN
12 200058152
13 200506772
13 200503683
14 200062058 410
14 200062059 294
15 200059304
16 200059579
17 300420014 Cable sling 2345
181" 200069714
19 200059477
20 200059275
21 200059476
22 200058852
24 200058476
24 200081550
24 200071544

31
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Spare parts list/ Aeromat Hydraulic MZ 12/18, DT 12, R 12/18 Dats: 01.02.2003 Tab. 16
Fig. Serial no. |Part no. Pleces |Notes
1 200101293
2 200215855
3 200057184 Hydr. hose CES- BEKS 9001/RA 8
4 200060385 1Hydr. hose CES- BEKS 5401/RA 8
51 200237710
6 200057179
7 200240393
8 200214025 Pin 5 x32-DIN 84-5t-Zn
e] 200059513
10 200035818 Hydr. hose BES- BES 1680L/RA 8
11 200215415
12 200058280
13 200058805
14 200061879 .
15 200056729 Hydr.. hose BES- BEKS 2100L/RA 8
16 200213872 , :
17 200213854 Washer A 14x18x 1,5 DIN 7603-CU
18 200062060 M14x15 ,
19 200082012 Hydr. hose RGN14-CES1000L/RA B
20 200237710
21 200218131
22 200237711
23 200062141

33
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Spare parts list/ Aeromat Hydraulic T6 Date: 01.02.2003 Tab. 17
Fig. Serial no. |Part no. 1Pieces |Notes

1 200213854 Washer A 14x18x 1,5 DIN 76803-CU
2 2000620860 M14x15
3 200062012 Hydr. hose RGN14-CES1000L/RA 8
4 200057184 Hydr. hose CES- BEKS 900L/RA 8
5 200059523 ’ .
3] 200071212
7 200058274 Hydr. hose BES- BEKS 1100L/RA 8
8 200071207
9 200062150
9 200062251

10 200215417

11 200217301

12 4200216290

14 200071206

18 200216131

16 200071213

17 200217481

18 200059524

20 200215421 Washer B21 DIN125-St.2Zn

21 200214026 Pin 5 x 32-DIN 94-5t-Zn

22 200056748

221 200058485

22 200058513

22 1200245575

23 200062141

23 200215331

23 200215655

24 200101293

25 200058738

26 200215593

27 200061912 -

28 200071211

- 29 200217291

30 200215655 . . ]

31 300323083 Hydr. hose BES- BEKS 2080L/RA 8

32 200215809

33 200JM89041

33 200213857

33 -1200215830

33 200215834

34 200071209

35 200071208

38 200240393

kYs 200071210

a8 200216291

30 200069666

35
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Spare parts list/ Aeromat Loading device Date: 01.02.2003 Tab. 13
Fig. Serial no. |Part no. Pieces |MNotes '
1 200058005
B 1200069942
3] 200071750
7 200058950
7 200071751
10 200216130
11 200216678
12 200218133
14 200058945
15 200059970
16 200057472
17 200057473
18 200058851
18 200215421 Washer B21 DIN125-5tZn
18 200215646
19 200058850
20 200056502 - Mi6
20 200200160 - Nut M 16-DIN §34- 8-Zn . M16
20 200200216 Spring washer A 16 DIN 127-Zn
21 200050943
.21 200062241
22 200062143
22 200062144
23 200058851
24 200059946
25 200059847
25 200071082
26 200071752
27 200215363 Schelle DIN 3017 ~110-130/12-W1-ZN
28 200058887
29 200056849
29 200058053
29 - 200200079 Screw M 8X 30 D 933-8.8-ZN M8x30
28 300316027 Lock nut MB M8
30 200059948 '
31 200059004
32 200062093
33 200036856
a3 200036857
34 200059308 . .
a5 200200215 Spring washerA 14 DIN 127-ZN
36 200200159 Nut 4 14-DIN 834- 8-Zn
37 200200008 Screw M 8x 60 D.931- 8.8-Zn MBx&D
38 200035851 '
38

200036852

37
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Spare parts list / Aeromat Loading device Date: 01.02.2003 Tab. 19
Fig. |Serial no. |Part no, Pieces | Notes

a8 200059062

38 200059948 .

a8 200505593
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, : Tab. 20
Spare parts list / Aeromat — T6 Track marker Date: 01,02.2003
Fig. Serial no. |Partno.  |Pieces |Notes
1 200071705
2 200045876
3 300332034 Washer B29 DIN125-St,Zn
4 200214025 Pin 5x 32-DiN 94-8t-Zn
5 200039679
6 200216608
7 300315008 Nut Kt 16-DIN 934- 8-Zn
8 300332018 Spring washer A 16 DIN 127-Zn
g 200058513
10 200071707
11 200057015
12 ] 200071708
15 200059698
16 200050259
17 300401017 Bearing 6204 2 RS
18 200215313 . Washer B16 DIN 137-Zn
19 200056696
21 300318026 Lock nut M6
22 300304186 Screw M 6x 16 D.603-8.8-Zn
23 200045864
24 300316001 Nut B M 16 DIN 438-04-Znl
25] 200238861
26 200056502
27 200071709
28 200062375 o
28 300332022 Spring washer A 16 DIN 127-Zn
28

300316021 Lock nutM 16
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Tab. 21
Spare parts list / Aeromat Hydraufic M6-12, P6 P8 Date: 01.02.2003
Fig. . |Serfal no. |Partno. Pieces |Notes o
1 200061077
1 200101293
2 200062167
3 200215655
41 200060385 Hydr. hose CES- BEKS 540L/RA 8
5 200215417 .
5 200215419
5 200503571
6 200059998
7 200059959
8 200215593
9 200215331 .
9 200215676
10 300062149
11 200035818 Hydr. hose BES- BES 1680L/RA B
™ 200059212 Hydr. hose BES- BES 2080L/RA 8
12 200215415
13 200071012
14 200071013
15 200036470
16 200213862
17 200213872 _
18 200056083 - Hydr. hose BES- BES 2300L/RA 8
18 200062138
20 200217445
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Spare parts list / Aeromat Track marker 4-12 Date: 01.02.2003 Tab. 22
Fig. Serial no. {Part no. Pieces |Notes
1 200045908 16 —12Rigid + B-15HK
2 200045876 :
2 200058313 15-18HK
3 200045912
4 200071013
5 200071486
6 200058502
B 200056688
7 200071012
8 200045911 8-15HK
8 200058258 6-12 Rigid
9 200056748 -
g 200055513
10 200056538
10 200058311
11 200045717
11 200068088
12 200057334
12 200058080
13 200045866 RE/5-18
13 200045867 Li/15-18
14
15 200216222 Schakel C 0,6 DIN 82101 -Zn
18 200058307 15-18HK+Rigid
17 200215745
18 200045871
18 200045864
20 200059698
21 200080299
22 200061427 Rillenkugellager NTN 6204 2 RS
23 200215237 Nut B M 18 DIN 439-04-Znl
24 200056696
25 200215313 Washer B16 DIN 137-Zn.
26 200071772
26 200071877
27 200071773 -
27 1200071878
28 200059867
- 29 2000569865
30 200059864
31 200059868 ¥
32 200059870
33 300043275
34 200071591
200503546
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Spare parts list / Aerorat Coupling Date: 01.02.2003 Tab. 23
Fig. |Serial no, | Part no. Pieces | Notes
1 200056980
2 200057907 -
3 200215491 -| Washer 30x42x2
4 200215245 Spring washer Z 30x1,5 DIN 471-Zn
5 200217380 Screw M4x12 DIN 84
6 200058366
7 200058367
8 200059441
9 200217208 Screw B M10x 20 DIN 584-8.8 Zn
10 200068317
11 200056529
12 200066677
13 200217380 Screw Mdx12 DIN 84-8.8-ZN
14 200200209 Spring washer A 4 DIN 127-ZN
15 200059676
16 200215288 Spring washer Z 35x1,5 DIN 471-Zn
17 200216320 Washer 35x45x2,0
18 200058670
19 200069671
20 200061997 O-RING 64X3,0 70SHORE
21 200061996
22 200061985
- 231 200217376
24 200059669
25 200059646 -
26 200059647
27 200059852
28 300082373
29 200061983
30 200056317
31 200056319
Kl 200059499 .
32 200056318
33 200057300
34 2000563186
35 200213222 Screw M 4x18 DIN 833
200062438
200062438

47



48

Tab. 24




(JwoncsKILDE

Spare parts list [ Aeromat Hydraulic Date: 01.02.2003 Tal?. 24
Fig. |Serial no. |Part no. Piaces jNotes.

1 200062252 SITZVENTILBLOCK 4FACH/CS+R12-18HK

2 200062251 SITZVENTILBLOCK 3FACH/TE-8 SUPER

3 200082150 SITZVENTILBLOCK 2FACH/M12HKT+?

4 200036552 KUGELHAHN GSHW.ZN/DUNG, SCHAR+HYDR

5 .

200061979

BK3 8L 08 1123 PA+PLATTE,ZN
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Spare parts list/ Asromat Maintenances platform Date: 01.02.2003 .. Tab. 25
Fig. |Serial no. |Partno. Pieces |Notes
1 200071898
2 200071858
3 200071800
4 200071901 .
& 300304038 Screw M10x 50 D.933- 8.8-Zn
] 300304032 Screw M10x 25 D.933- §.8-Zn
7 300316020 Lock nut M 10-DiN 982- 8-Zn
8 200058548 . _
g 300304155 Screw M 8x 25 [.933- 8.8-Zn
10 300316027 Lock nut M 8-DIN 982- 8-Zn
11 200215284

Washer A 8,4 DIN 9021-ZN
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Spare parts list / Aeromat Seeding unit Date: 01.02.2003 Tab. 26
Fig. Serial no, jPart no. Pleces {Notes
| 200071172
2 200061548 "
3 2002156233 Screw Mdx10 DIN 7513
5 200058362
6 200215224 Screw MBx12 DIN 316
7 200058809
8 200055658
9 200060523
10 200055654
11 2002058635 Screw MBx20 DIN 833 8.8
11a 2002152256 | Spring washer B8 DIN 137
i2 200085857
i3 200055656 o
14 2002158228 Split pin 6x30 DIN 7343
15 200060488 0O-Ring 32x3
16 200060487 0-Ring 20x2
200061782
17 200215852 Washer 20x28x0,1
18 200215853 Washer 20x28x0,2
19 200071880
20 200057606
21 200058989
22 200071813
22al 200056935
23 200505771
24 200215223 Washer B10,5 DIN 125
25 200058978
28 200055978
27 200056600 P
28 200055655 -
29 200055934
30 200215227 Screw M8x14 DIN 833 8.8
31 200242910 M0
200055820 R2
2000559386 M4
32 200071802 M10
' 200071175 2MB
200055884 R2
33 200218083 Split pm B6x16 DIN 1481 Zn
34 200071891
35 200082554
36 200062555
ar 200055187
38 200217417 Screw M5x6 DIN B5 4.6
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__Spare parts list/ Aeromat Row unit _Date: 01.02.2003 fab. 27
Fig. Serlal no. |Part no. Pieces |Notes
1 200056980
2 200056680
3 2000587514
4 300332018 Spring washer A 16 DIN127-Zn
5 200200160 Nut M 16-DIN 934- 8-Zn
6 300424002 Grease nipple H1-AM6x1
7 200056981
] 300304031 Screw M10x 20 D.933-8.8-Zn
10 300316020 Losk nut M10
11 200056983
12 200056988
13 300304152 Screw M Bx 16 D.833- 8.8-Zn
14 300316027 Lock nut M8
15 200056984
16 200056285
17 2000569586
18 200056987
19] 300304046 Screw M 12x160 DIN 931-8.8 Zn
20 300316021 Losk nut M12
21 300332008 Washer B 13 DIN 125-5t-Zn
21 300304047 Screw M 12x170 DIN 931-8.8 Zn
22 200058366
23 200057807
24 200215491
25 300407011 Spring washer Z 30x1,5 DIN 471-Zn
26 200058897 Z13
27 200058828 Z13
28 200058063
29 200057438
30 200217620 Lancuch
31 200056991
31 200215483 Washer B15 DiIN125-8T ZN
32 200215422 Fin 4 x 25-DIN 94-St-Zn
33 200056854
34 200056992
35 200056993
36 200056995
37 300304032 Screw M10x 25D 933-8.8-ZN
37 300332027 Washer B10,5 DIN125-ST-ZN
38 300304052 Screw M12x 45 D 931-8.8-ZN
39 2000585886
40 300053200
41 200215577 Washer 16x22x1
42 300316001 Nut B M 16 DIN 4358-04 -Zn
43 300032873
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Spare parts list [ Aeromat Row unit Date: 01.02.2003 Tab. 28
Fig. |Serial no. |Part no. Pieces |Notes

44 300323016 Splint pin 4x16 Zn

45 300304148 Screw MBX 10 D 933-8.8-ZN

4B 300332008 Washer 8 13 DIN 125-St-Zn

47 ) 200058836

48 ; 200058340

49 ' 200062151

50 200062081

51 300323047

52 200058805

53 300054200
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Tab. 29
Spare parts list / Aeromat Seed distributing unit Date: 01.02.2003
Fig. Serial no. |Parfno. Pieces | Notes
1 200058557
2 200058559
3 2000594435
4 , 200059839
5 i 200503698 - @38
6] | 200504580 P32
7 | 300420009 32-50 Zn
] g 200215700 2540 Zn
8-16 ’ 200058474
8 200216094 .
10 200217613 Nut M & DIN 557 -Zn
11 200059444
12 200217616 Screw MB8x50 DIN 603- 8 -Zn
13 300315018 Nut M B-DIN 834- B-Zn
14 200058585 '
15 200058566
16 200058562
17 200215748 Rivet 3,2x10 DIN 7337A
18 200055840 :
18 2000509841
18 200217331 Spring ring A 75 DIN 79583
20 200217330 Spring ring A 32 DIN 7993
21 200059446 .
- 22 200081918

e i o
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. . Tab. 30
Spare parts list / Aeromat Rear press wheel Date: 01.02.2003
Fig. |Serlaino. |Partno. Pleces |Notes
1 200059268
2 300423013
3 300304028 Screw M10x 16 D.833- 8.8-Zn
4 300316020 Lock nut M10
5 200056615
6 200061594 NTN-PFL 202
7 200061593 Bearing - NTN-AS 202 N
8 200215471 Spring pin 5x 26 DIN1481,ZN
) 200058361 —
10 200062062
11 200217476 Rivat 4,0x10,0
12 300332020 Spring washer A8 DIN 127 -Zn
13 . 2_00214980 Screw M Bx 25 D.6034.8-Zn
15 300315018 Nut M B8 DIN-934- 8-Zn
16 306315017 Nut M B DiN-934- 8-Zn
17 200057654
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_ Tab. 31
Spare parts list / Aeromat Equipment for beet Date: 01.02.2003
Fig. Serial no. | Part no. Pieces |Notes
1 200059242
2 200059290
3 200058373
4 200058374
5 200059629
5] 300316027 Lock nut M8
8 300304162 Screw M Bx 60 D.931-8.8-Zn
L2} 300333087
10 200057113
11 200071790
12 200058467
12 200058474
13 200058468
14 200055137
15 300332009 Washer B 17 DI N128-ST-ZN
16 200055182
17 200045485
18 300304143 Screw M 6x 40 D.833- 8.8-Zn
18 300304152 Screw M 8x 16 D.933- 8.8-Zn
20 200057232 ‘
20 300316020 Lock nut M 10
21 300332034 {Washer B21 DIN125-51,Zn
22 200214025 Pin 5 x 32-DIN 94-5t-Zn
23 300316027 Lock nut M8
23 300304153 Screw M 8x 20 D.833- 8.8-Zn
24 300304032 Screw M10x 25 D 833-8.8-ZN
25 200208429 Nut M 6 DIN 315-GT-Zn
26 300316020 Lack nut M40
26 300333058 Pin 4 x25-DIN 94-St-Zn
27 200071395
28 200062028
28 200045501
28 200062385
34 200045347
35 200057533
36 200058456
37 300304032 Screw M10x 25 D 933-8.8-ZN
37 300316020 Lock nut M 10
38 200234767
39 200234370
40 200234877 .
41 200217476 Rivet 4,0x10,0
42 200062062
43 200057518
44 200057614
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Spare parts list / Aeromat Equipment for beet Date: 01.02.2003 Tab. 32 ,
Fig. Serial no. | Part no. Pieces |Notes

45 300304135 Screw M Bx 20 D.933- 8.8-Zn

45 300316026 Lock nut MG

47 200058469

48 200071718

49 200055137

50 1200057420

51 200238267

82 200071181
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Spare parts list / Aeromat  Date: 11.02.2003 Tab. 33
Fig. Serial no. |Part no. Pieces jNotes
1 200071884
2 300323003 A32 M8 DIN 319
3 200058420 - :
4 200071205
5 200059028
3] 200058417
7 200058419
8 200061768
9 300304156 Screw M 8X 30 D 933-8.8-ZN
10 300316027 Leck nut M8
11 300308018 Screw M 3.x 20
11 300315014 Nut M 3-DIN 934- 8-Zn
13 300333067
14 200071220
16 200071884
16 200071886
17 300316036

Nut M 6 DIN 315-GT-Zn
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. Tabh. 34
Spare parts list / Aeromat Mais coulter, coverer Date: 01.02.2003
Fig. Serial no. | Part no. Pleces |MNotes
1-5 200058867
1 | 200059057 -
2 200058957 :
3 300323011 Splint pin 10x22 -Zn
4 300323012 Splint pin 10x30 -Zn
5 300323013 Splint pin 10x40 -2Zn
6 300304056 Screw M12X 30 DIN 933-8.8-ZN
7 300316021 Lock nut M12
8 200058344
g 200058345
10 200055137
11 .| 200056182 _
12 300332032 Washer B15 DIN125-ST ZN
13 300333058 Pin 4 x25-DiN 94-5t-Zn
14 300333057
15 200058349
16 300304032 Screw M10x 25 DIN 933-8.8-ZN
17 300316020 Lock nut M10
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Spare parts list / Acromat Gear box Date: 01.02.2003 Tab. 35
Fig. _ | Serial no. |Part no. Pieces |Notes

8 200071393

9 300216106 Screw M10x 40 DIN 603-8.8-Zn
10 300332027 Washer B10,5 DIN125-ST-ZN
11 300332021 Spring washer A 10 DIN 127,ZN
12 200216106
13 200071183
14 300323029 Spring pin 6x 30 DIN.1481-ZN
15 200061692
16 300304028 Screw M10x 16 D.933- 8.8-Zn
17 300332021 Spring washer A 10 DIN 127,ZN
18 300724384 :
19 300080531 L o
20 300090617 O-Ring 15,3x2,4
21 300080352 '
22 500724128
231 200062446
24 200071545
25 300028789
26 300090618
27 300092258
28 500045210
29[ 300035160 A1B/24%x15 ,
30 300304157 Screw M BX 35 D IN 831- 8.8-2N
31 300004626 BA 20/30x7
32 500{?53658
33 500063315
34 500731539
35 300045208
36 500732497
37 300045209 Z11
38 200062380 . :
39 200217464 Washer 20x 30x2,0 -DIN 988
40 300053657
70 500045201
71 3000452071
72 300045205/1
73 3000452086
74 300045194
75 500731540
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Spare parts list / Aeromat Disc coulter Date: 01.02.2003 Tab. 36
Fig. Serial no. jPart no. Pieces |Notes
1 300071797
2 300304081 Screw M16x 35 DIN 933 -8.8 -Zn
3 200071798
5 200242664
8 200242665
7 200055600
8 200071000
9 300304028 Screw M10x 16 DIN 933- 8.8-Zn
10 300332027 Washer 810,5 DIN125-8T-ZN
11 200071758 L
12 200071757 R
13 300304102 Screw MZ20x 140 DIN 931- 8.8-2Zn
14 300315009 Nut M 20 Zn
15 200071800
16 200215474 . Screw M20x 45 DIN 933-8.8-Zn
17 200071853
18 300332024 Spring washer 20,5 DIN 127-Zn
19 300316016 Luck nut M 20 Zn
20 200214775 Washer A21 DIN 9021-ST-ZN
21 200035419
22 200071796 L
23 200071811 R
24 300304057 Screw M12x 35 DIN 933- 8.8-Zn
25 300332022 Spring washer A 12 DIN 127-Zn
26 200062544 Bearing 5204 2RS
27 200062545 Nilos-Ring 4204 JV
28 200056502
29 300001501
30 300001502
31 300001499

73



Tab. 37




xoncsKiLDE

. . Tab. 37
Spare parts list / Aeromat Fertilizer coulter Date: 01.02.2003
Fig. Serial no. {Part no. Pieces |Notes

1 200058951
2 200215449 Screw M16x 220 DIN 931-8.8-ZN
3 300304208 Screw M16x 30 DIN 933- 8.8-ZN
4 300315006 Nut M 16-DIN 934- 8-Zn
5 300332018 Spring washer A 186 DIN 127-Zn
6 200058911 L
7 200058910 R
8 200237699
9 200058711

10 200059249

11 300001169 _ _

12 300323031 Spring pin 6x40- DIN1481,ZN

13 300323038 Spring pin 8x40- DIN1481,ZN

14 200217313 Rivet 7 x 30 DIN 661

15 200503688 238

15 200505771 @32

16 300420009 AP 32-50 Zn

17 200057514
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Spare parts list / Aeromat Gear Date: 01.02.2003 Tab. 38
Fig. Serial no. |Part no. Pieces |Notes
1 200053325
2 200059326 £17
3 200059328 Z20
4 200068327
5 200059328
B 200059330
7 200056513
8 200056514
9 200055183
10 200055182
k3 200055137
12 200056517
13 200207320 Nut 6KT M 10-DIN 934- 8-Zn
4 200215601
15 200215289 Pin 4x20- DIN 94-ST-ZN/SCH{)
16 200215273 Spring pin 5x 26- DIN 1481-Zn
18 200059313
18 200059421
20 200060562
21 200060561
22 200056555
23 200215256 )
24 300316020 Lock nut M10
25 200215594
26 200059315
27 200215871
28 200215423
29 200059310
30 200215608
31 200066520
31 200215885
32 200215428 Pin 3,2X 20- DIN 84-87-ZN
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Spare parts list / Aeromat Hopper Date: 01.02,2003 Tab. 39
Fig. Serial no, |Part no. Pieces |Notes
1 200056676
2 200056672
3 200056703
4 200060270
5 200086702
6
7 200056555
8 200060561
8 200060562
8 200061367
10 200060094
10 200060575
11 200056673
12 200060187
13 200060165
14 200055075
15 200056694
16 200056688
17 200060188
18 200060161
19 200056707
20 200056704
21 200060254
22 200060096
23 200060195
23 200080198
24 200060556
25 200066705
26 200056706
27 200080127
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Tab. 40
Spare parts list / Aeromat Fertilizer hopper 700 L Date: 01.02.2003 ‘
“Fig. | Serial no. |Part no. Pieces |Notes '

1 200071417

2 200059628

3 200058647

4 200058648

5 200071138

6 200058511

7 200059837

8 200058654

9 200058980

9 200058981
10 200058650
i1 200059838
12 300332087 Washer B 23-DIN 125-St-Zn
14 300323028 Spring pin 6x 30 DIN1481-ZN
15 200200072 Screw M 6x 12 D 933-8.8-ZN
18 300323025 Spring pin 5x 30 DIN14B1,ZN
17 300332034 Washer B21 DIN125-5t.2Zn
18 300304191 Screw M 8x 25 D.603-4.6-Zn
18 300304190 Screw M Bx 20 D.603-8.8-Zn
19 200058652
20 300316027 Lock nut M8 -Zn
20 300304163 Screw M 8x 20 D.933- 8.8-Zn
20 300332054 Washer A 8,4 DIN3021-ST,ZN
21 200058524 :
22 200058535
23 200242806
24 200071416
25 200058755
26 200200086 Screw M10x 40 DIN 933- 8.8-Zn
26 300316020 Lock nut M10
26 300332027 Washer B10,5 DIN125-ST-ZN
27 200058486
28 200058499
289 300333067
33 200058919
35 300323030 Spring pin 6x 36 DIN1481,ZN
36 200215529 Washer 18-DIN 128 -St-Zn
37 300304152 Screw M 8x 16 D.933- B.8-Zn
a7 300315018 Nut M8
38 200200085 Screw M12x35 DIN 933-8.8-ZN
38 300316021 Lock nut M12
3g 200216105 POP-Rivet 3,0x6,1-ALU
40 200058684 '
41 200058687
42 200058688
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. Tab. 41

Spare parts list / Aeromat Fertilizer hopper 700 L Date: 01.02.2003
Fig. Serial no. [Part no. Pieces jNotes

43 200058685

44 300304139 Screw M 6x 16 D.933- 8.8-Zn

44 300315017 Nut M6

45 200059584

46 2000596086 Z13

47 200062379

48 200071374

49 200071373

50 200071469

51 200058530

52 200061400 70-90M2 —ZN DIN 3017
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Spare parts list / Aeromat Agitator Date: 01.02.2003 Tab. 42
Fig. Serial no. [Part no. Pieces |Notes
1 200071924
2 200071923
3 200186624
4 200071972
5 200071982
6 200071980
7 200215294 | Spring pin 4x18 - DIN1481 - ZN
8 200072014
9 2002153186 Washer 8 13 DIN 125-St-Zn
10 200217624 Loch washer 12x1,0 Z DIN 471-ZN
1 200072015
12 200208635 Screw M 8x 20 D.933- 8.8-Zn
13 200215284 Washer A 8,4 D 9021-ST,ZN
14 3003168027 Lock nut M8 -Zn
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Spare parts list / Aeromat HKP _ Dats: 01.02.2003 Tab. 43
Fig. Serial no. | Part no. Pieces |Notes
1 200071387
2 200071388
3 300315006 Nut M18- DIN 834- 8-Zn
4 300332018 Spring waser A 16- DIN 127-Zn
5 200056502
7 200071055
8 200215666
9 200071056
10 200217477 Washer 52 DIN 126 - 5t-Zn
i1 200215738 Split pin 12x70- DIN 1481
12 200071057
13 200214595 Girsase nipple H1-AM6x1
14 300332037 Flatwaser B 31- DIN 125-5T
15 300323039 Split pin 8x50- DIN 1481-Zn
16 200071466
17 200035061
18 200215608
19 200056815
20 200062544 Ball bearing 5204 2 RS
21 300467015 Lock washer Z 20 - DIN 471-Zn
22 200215429 Pin 5x25- DIN 94-5t-Zn
23 200200036 Screw MZ2Dx45- DIN 933- 8.8-Zn
24 300315009 Nut M20
25 300332024 Spring washer 20,5 DIN 127-Zn
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Spare parts list [ Aeromat HKP _Date: 01.02.2003 Tab. 44
Fig. Serial no. |Part no. Pieces |Notes
1 200071050 R
1 200071061 L
3 200215666
4 200071062 R
41 200071588 L
5 200062094
6 200061826
7 200216230 Lock nut M30x2,0- DIN 934- 8-Zn
8 200071076
9 200215436 Fin 8x50- DIN 94-St
10 200071077 L
M 200215276 Flat washer 26- DIN 126-5T
12 200215300 Split pin 6x40- DIN14871.ZN
13 200071063
14 200055137
15 200071064 R
15 300054400 R asymmetrical
15 200071065 L
15 300054300 L asymmaetrical
17 200071153
18 200071154
19 200237613
20 200212074 Scraw M16x90- DIN 831- 8.8-Zn
3 200200160 Lock nut M16- DIN 934- 8-Zn
22 200071056
23 200217477 Flat washer 52- DIN 126 -StZn
24 200215738 Split pin 12x70- DIN 1481
26 200071079
27 200215750
28 200035061
29 200071069
30 200215665
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Spare parts list [ Aeromat Marker HKP__ Date: 01.02.2003 Tab. 45
Fig. Serial no. | Part no. Pieces |Notes
2 200056748
2 200071070
3 200059795
4 200215421 Flatwasher B 21- DIN 125-St.Zn
5 200071680 L '
5 200071681 R
6 200240393 Flatwasher Zn (B0x23x2.5)
7 200215276 Flat washar 26- DIN i26-5T
8 200071078
8 200215432 Pin 6,3x45- DIN 84-St-Zn
10 200216222 Shackle C0,6- DIN 82101 -Zn
11 200215535
12 200071716 L
12 200071717 R
14 200071072
15 200045864
16 200215414 Pin 8.3x 36- DIN 94-5T-ZN
17 200058089
18 200058080
19 200205663 Lock nut M12- DIN 934- 8.Zn
20 200205633 Spring washer A 12- DIN 127-IN
21 200057331
22 200059698
23 200056696
24 200061427 Ball bearing NTN 6204 2 RS
25 200215313 Flatwasher B 18- DIN 137-Zn
26 200215237 Lock nut M16- DIN 439-04-Znl
27 200066195
- 27 200215314 Screw MBx16- DIN 603-8,8-Zn
29 300316026 Lock nut M6 Tt T T
30 200060299
3 200071715
32 200071071
32 200214025 PFin 5x32- DIN 94-5t-Zn
33 300304208 Screw M16x30- DIN 933- 8.8-Zn
34 300332018 Spring washer A 16,3- DIN 127-ZN
3 200071695
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Spare parts list / Aeromat Hydraulic HKP _ Date: 01.02.2003 Tab. 46
Fig. Serial no. |Partno. Pieces |Notes
1 200240925
2 200215665
3 200215331
4 200045915 Hydr, hose BES- BEKS 1700L/RA 8
5 200058274 Hydr. hose BES- BEKS 1100L/RA 8
6 200059738
6 200200078 Screw MBx25- DIN 933-8.8-ZN
8 200056729 Hydr. hose BES- BEKS 2100L/HA 8
g 200234573
10 200215593
10 200218127
12 200080383
13 200035818 Hydr. hose BES-BES 1680L/RA 8
14 200061979
15 200213856
16 200213857
17 200069605
18 200058280 ]
18 200200085 Screw M10x35- DIN 933- 8.8-Zn
18 200207320 Lock nut M10- DIN 934- 8-Zn
18 200215238 Flatwasher B 17- DIN 125-8T-ZN
22 200215809 Bolt M18x1,5
23 200213809
24 200215834
25 200215574 Cable sling 4.8x389
251, 200216290
27 200101293
28 200062167
29 200062141
30 200213872
31 200062010 Hydr. hase CES- BEKS 1500L/RA B
32 200213857
33 200200004 Screw Max50- DIN 931- 8.8-ZN
33 200215419
33 200215564 Screw M&x35- DIN 912-8.8-Zn/X VW
33 200215830 )
37 200071133 Hydr. tube { 8>1:X1100)
38 200215417
39 200215418 Screw MBx30- DIN 912-8.8 ZN )
40 200215332
41 200057184 Hydr. hose CES- BEKS 900L/RA 8
42 200215616
43 200216291
44 200059277
45 200071140
45 200240995
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Ersatzteilliste / Aeromat DTE 050422

Pas. Teil. Nr. Bezeichnung
1 071933 Gehausefridger geschw. DTE
2 059723 Sicherungsfeder
3 058605 Skala
4 056848 Schneidscheibe kompl.
4 056850 Schneidscheibe chne Lager
5 056848 Kappe
6 215313 Federscheibe B 16
7 215237 Bkt - Mutter M16
8 215500 Bkt - Mutier M16LH
g 058606 Abstreifer
10 215320 Scheibe B6,4
11 206248 Federring AB
12 206428 6kt - Mutter M6
13 056988 Feder
14 - 056981 Arrelierungshebel
15 059715 Farallelhebel cben bis 1999
15 071934 Paralleihebe! oben ab 2000
16-18 056852 Abstreifer links kempl.
16 235731 Abstreiferhalter links
17 235732 Abstreifer links
18 215558 Nizt D 5x8
18-20 056852 Abstreifer rechts kompl.
19 235733 Abstreiferhalter rechts
20 235734 Abstreifer rechis
21 056980 | Geratekopt
22 200160 gkl - Mutler M15
23 056826 Einlage
24 215445 Bkt - Schraube M16x130
25 215238 Scheibe B17
26 215726 Pallscheibe 26x37x1
27 215726 Scheibe B26
28 200202 Scheibe
29 200216 Federiing A16
30 215470 Bkt - Schraube M16x35
31 - 059895 Bolzen
32 215497 Spannstift DBx30
as 239479 Bolzen
34 056854 Nachlaufer
35 215716 Augenschraube BM10x120
a6 055400 Zugfeder
37 - 058638 Kurbel
38 B58269 Andruckrolle kompl. D 300x50
3B 062542 Andruckrolle kompl. D 380x33
0.Abb. 217600 Nilosring fir Andruckrolle D 380x33

18]




Ersatzteilliste / Aeromat DTE 050422

Pos. Teil. Nr. Bezeichnung

39 059270 Abstreifer fiir Andruckrolle 058269
40 057514 Klemmstiick
41 pssaso Zapfenlager
42 ~ 056850 Blgelschraube Ig.
43 071932 Federanhéngung

© 44 059716 Parzallelhebel unten
45 056857 Rollenhebel links
45 058793 Rollenhebel rechts
46 " 056858 Profilgummireifen
47 071931 Rastenhebe!
48 056858 Fihrungsrollenfelge
43 056861 Statzbuchse
50 205635 Bkt - Schraube MBx20
51 201017 Sicherungsmutter M8
82 214442 Federstecker D5x110
53 214274 Federstecker D4xa0
54 058608 Druckhebe| bis 1999
54 071928 Druckhebe] ab 2000
55 059722 Anschifageisen bis 1999
55 071929 Anschlageisen ab 2000
56 217402 6kt - Schrauhe M18x17D
57 217403 6kt - Schraube M18x 50
£8 056830 Verstellbolzen bis 1999
58 071930 Verstellholzen ab 2600
59 215421 Scheibe B21
80 058718 Spindel
61 062062 Skala
62 055656 Kettenrad
63 214025 Splint D5x32
64 215228 Spannstift DEx30
65 215273 Spannstiit D5x26
66 056833 Sicherungsteil
67 217618 Antriebskette vemickelt 120 Roflen
68 061417 Kreuzgriff KU 80M 16K
&9 215237 Gid - Mutter M8
69 217611 4kt - Mutter M16
70 056849 Kugeliager
71 056847 Flanschlagerschale
72 058602 Saatfallrohr
73 058603 Saatfalirohr flr Optogeber
74 060127 6kt - Schraube MBx15
75 059453 Zugfeder
76 058756 Abstreifer rechts bis 1999
77 058757 Abslreifer links bis 1899

16.10.03




Ersatzteilliste / Aeromat DTE 050422

Pos.' Teil. Nr. Bezeichnung
78 216134 6kt - Schraube MBxixi2
79 058366 &kt - Buchse
80 058367 Andriebsritzel

o.Abb. 217415 Schneidschraube M4x12
81 215491 Scheibe D30x42x2
82 215246 Sicherungsring D30x1,5
83 059717 Spannhebel
84 055163 Spannrolle bis 1999
84 071912 Spannritzel mit Sinterlager ab 2000
85 215423 Scheibe B15
86 071211 ‘| Umienkritzel mit Sinterlager
87 057438 Sinterlager D20x15x15
8B 0571584 Bigel
89 057148 Zugfeder
80 059812 Kette
91 036250 Schar
92 071145 Tasche geschw.
a3 071791 Achse
94 215257 Sicherungsring
a5 071828 Abstreifer ab 2000
a8 071927 Schutzblech ab 2000
o7 062653 Alu - Skala
0.Abb. 217476 Niet

98
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050422 - Gehause 1
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Ersatzteilliste / Aeromat Gehause DTE 050422

Pos. Teil. Nr. Bezeichnung

1 058604 Gehause for DTE

2 055655 Sinteriager firr Gehause

3 216093 Spannstift D5x15

4 200094 6kt - Schraube M12x30

5 215533 Federschejbe B12

6 - 061549 Spannverschluf}

7 2195233 Schneidschraube M4x10
g 055187 Schauglas

g 071891 Vordise neu

a.Abb. 062554 PVC - Schiauch fir Vordise
0.Abb. 062555 Schiauchklernme

10 217417 Flachkopfschraube M5x6 fir Schaugias
18 215222 Flachkopfschraube M5x8 far Vordiise
11 058362 Absperrschieber
12 215223 Scheibe B10,5
13 215224 Flugelschraube MB8x12
14 058909 Stegplatte
15 058600 Gehausedeckel
16 055834 Gewindebolzen
17 215225 Federscheibe BB
18 205635 6kt - Schraube MBx20
19 060523 Kegelstopfen
20 055654 Zellenradnabe
22 061782 Magnet ohne Schraube
23 215227 6kt - Schraube M8x14
24 060488 O - Ring
25 080487 O - Ring
26 055857 Dichtkappe
27 055656 Kettenrad
28 215228 Spannstift D6x30
25 218700 Schelle D25 bis 40
30 071880 Dise rot
31 058989 Dichtung fir Gehause

3z 057606 Dichtung far Diise
33 056935 Dasenplatte ohne Vordise
33 071813 Disenpiatte mit VordGse
38 071175 Zellenrad 2M9
38 071802 Zellenrad M10

39 055536 Auswerfer M4

39 242910 Auswerfer M10

050422 - Gehiuse

N

16.10.03
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